RYOBI BENCH GRINDER MODEL BGH825

BGHB25 PARTS DIAGRAM




BGH825 PARTS LIST

No. Part Description Qty No. Parts Description Qty
1 800104 |Philips Screw M5 X 42MM 4 37 801601 [Switch Plate 1
2 8002086 PhilipsiScrew M5 X 45M 2 38 602101 [Switch 1
3 800302|wheel Cover 2 39 802201 |Cord Clip 1
4 800401 [Hex Nut Left Side M18 1 40 602301|Cord & Plug 1
5 800504 |Wheel Flange 4 41 801701 [Hex Nut M10 X TMM 1
2] 803801 {Whee! (36#) 200 X 20 X 15.88WM 1 42 801801 |Lack Washer TOMM 1
7 8001121Philips Screw M5 X 10MM 5 43 801901 [Lamp Pipe 1
8 €00212{Lock Washer 5MM 12 44 802001 {Bulb (120V , 10W) 1
9 800801 |Left Whesl Guard 1 45 802101 [Lamp Shads Plastic 1
10 800702 |Sparkle Deflector 2 45 802201 [Wheel Dresser 1
11 800306 [Washer 5MM 2 47 802301 | Capagcitor (18uF/300V) 1
12 604704 |Philips Screw M5 X 8MM 2 48 802401 |Capacitor Suppoert 1
13 800806 Toothed Lock Washer SMM 5 49 602401 [Hex Nut M8 1
14 600506 [Hex Nut Left M5 8 50 602501 |Right Eyeshield Mount Rod 1
18 600801 |Left Eyeshield Mount Rod 1 51 802501 [Right Whesl Guard 1
16 600702 | Eyeshield Mount Rod Bracket 2 52 808001 [Wheel (60#) 200X 20 X 15.88MM 1
17 600806 |Washer 8MM 2 53 802601 {Hex Nut M16 1
18 600902 Hex Bolt M8 X 14MM 2 54 802701 [Right Wiork Rest Cast Aluminum 1
19 601002{Hex Nut M6 2 55 802802 (Hex Bolt M5 X 10MM 2
20 601104|Lock Washer MM 2 56 602601 [ Toothed Lock Washer 4MM 1
21 601204 |Washer MM 2 57 802801 [Motor Base ( Cast Iron) 1
22 801302 |Eyeshield Bracket 2 58 803001 [Bottom Cover 1
23 601402 Carriage Bolt M6 X 16MM 2 59 805404 Rubber Foct Big Washer 5MM 4
24 601504|Philips Screw M4 X 10MM 4 60 602704 |Big Washer 5MM 6
25 801610 |Washer 4MM 4 61 803101 Coolant Tray Plastic 1
26 601711 jLock Washer 4MM 8 62 803201 |Left Work Rest ( Cast Aluminum}) 1
27 601808 Hex Nut M4 8 83 803302{Eyeshisld 2
28 800904/ Philips Screw M5 X 130 MM 4 64 803401 [Washer 1
29 801C02|End Caps Aluminum 2 85 8CO206A [Philips Screw M5 X 45MM 4
30 801101 1 66 B00306A [Washer 5MM 4
% BEPRLT 1 67 B00506A |Hex Nut M5 4
32 801302{Deep Groove Balf 2 688 601610A[Washer AMM 1
33 801801 {Cord Bushing 1 69 602003A |Philips Screw M4 X BMM 1C
34 801401 |Rotor 1 70 803501 Coolant Tray Sticker 1
35 801501 |Metal Motor Housing 1 71 972000880{ Operation Manual 1
36 602003 Philips Screw M4 X 8MM 2 72 603701 |Gift Box ( Double-Decked 4 Colers) 1
* Part Number Change

M~





